6720819932
(2016/07) No

Ersatzteilliste
Spare parts list

G/GD605

530-1200 kW

YUy 77

8738890179.aa.RS-G605

Buderus




2 6720819932
07.07.2016



[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten zuge-
lassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a professional
who is authorised to do the work, and with due regard to the
relevant regulations.

[fr] Instructions importantes pour I’installation/le montage

Linstallation/le montage doit étre effectué(e) par un spécialiste
qualifié pour les opérations concernées et dans le respect des
prescriptions applicables.

[bg] BaxHu ykazaHus BbB Bpb3Ka ¢ MHCTanaumATa/MOHTaXa

WHcTanauuaTa/MoHTaXbT TPAGBA Ala Ce U3BbpPLUBA OT JIMLIEH3MPaH
3a paboTnTe CrneunanucT B CbOTBETCTBUE C MPUOKAMUTE
pasnopeadw.

[cs] Diilezité pokyny k instalaci/montazi

Instalaci/montaZ musf pfi dodrZeni platnych pfedpist provést
odborny pracovnik s pfislusnym opravnénim pro tyto préce.

[da] Vigtige anvisninger til installationen/monteringen
Installationen/monteringen skal foretages af en godkendt installa-
tor under overholdelse af de geeldende forskrifter.

[el] Znpavrikég umoSeléeic yia Ty sykatdotaon/cuvappoléynaon
H gykataoraon/cuvappoAdynon npénel va npayparonoleital and
e€ovolo8oTNEVO VI TIC EPYACIEC AUTEG TEXVIKO TTPOCWIKOS, TO
onoio Oa mipémnel va ppovTi(el WoTe va TnPouvTal oL LoXUOUOEG
Sataeic.

[es] Indicaciones importantes para instalacién/montaje
La instalacion/el montaje lo debe realizar personal especializado
autorizado para los trabajos, respetando las prescripciones vigen-
tes.

[et] Olulised juhised paigaldamiseks/montaaZiks
Paigaldamist/montaazi tohib labi viia selleks volitusi omav
spetsialist, arvestades kehtivaid ndudeid.

[fl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur. Hij moet rekening
houden met de geldende voorschriften.

[fi] Tarkeitd asennus- ja kokoonpano-ohjeita

Naihin t6éihin hyvaksytyn ammattiasentajan pitaa suorittaa asen-
nus- ja kokoonpanotyét voimassa olevien maardysten mukaisesti.
[hu] Fontos tudnival6k az installildshoz/szereléshez

Az installaldst/szerelést egy, a munkakra felhatalmazott
szakembernek kell végeznie, az érvényes elirasok
figyelembevételével.

[it] Avvertenze importanti per l'installazionefil montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza delle disposizioni
vigenti.

[he] 8608369emmzs6o Bomomgdgdo oBlGswszoolmzol/dmbdsgolsmgols

0BbEm305/8mbEs70 Mbs 3EbmB oL badnBsmgdobmgol ©s8ggdmaro

3350803060 39@limbsgols dogH, dmgdgoo gsbsfigol ss30m.

[it] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliuoti ir montuoti, laikantis galiojanciy taisykliy, leidziama
kvalifikuotiems specialistams, kurie buvo jgalioti Siems darbams
atlikti.

07.07.2016

[Iv] Svarigi noradijumi par iekartas uzstadi$anu / montazu
lekartas uzstadiSanu/montazu ir javeic specializétam sertifictam
specialistam, ievérojot spéka eso$os noteikumus.

[nl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend
met de geldende voorschriften.

[no] Viktig informasjon om installasjon/montering
Installasjonen/monteringen skal gjennomferes av autoriserte
installaterer, og gjeldende forskrifter skal felges.

[pl] Wazne wskazdéwki dotyczace instalacji/montazu
Instalacja/montaz musza by¢ wykonane przez uprawnionego

do tego rodzaju prac specjaliste przy zachowaniu obowigzujacych
przepiséw.

[pt] IndicagSes importantes relativas a instalagio/montagem

A instalagdo/montagem deve ser efetuada por um técnico espe-
cializado com qualificagbes para estes trabalhos, tendo em aten-
gao os regulamentos em vigor.

[ro] Indicatii importante privind instalarea/montajul

Instalarea/montajul trebuie realizate de cétre un specialistautorizat
pentru lucrérile respective, respectandu-se prescriptiile valabile.

[ru] BaxHble ykazaHuA no nogKnioueHWo/MOHTaXy

MoaknioyeHne/MoHTaXK JOMXKHDI BHINMOHATD CNELMancTbl,
MMeloLLMe AoMNYCK K BbINONHEHUIO Takux paboT, npu cobniofeHn
AENCTBYIOLMX HOPM U Npaswl.

[sk] DdleZité pokyny tykajiice sa instalacie/montaze
Instalaciu/montéZ musi realizovat odbornik s opravnenim na
vykon tychto prac, pricom musf dodrZovat platné predpisy.

[sl] Pomembni napotki za namestitev/montazo
Namestitev/montazo mora izvesti strokovnjak, pristojen za
tovrstna dela, ob uposte vanju veljavnih predpisov.

[sr] VaZna uputstva za ugradnju i montazu

Ugradnju i montazu moraju da obave samo strucna lica ovlas¢ena
za izvodenje takvih radova koja ¢e postovati vazece propise.

[sv] Viktiga anvisningar for installation/montering

Installationen/monteringen maste utféras av en behorig och fack-
kunnig person enligt gillande foreskrifter.

o o

[tr] Kurulum/Montaj ile ilgili dnemli uyarilar

Kurulum/Montaj caligmalari sadece yetkili bayiler tarafindan

asagida belirtilen talimatlar dikkate alinarak yapilmalidir.

[uk] Baxnusi BKasiBKku WOA0 YCTaHOBKW/MOHTaXY

YcTraHoBKY/MOHTaX MaloTb 3ficHIOBaTM ¢axiBLy, o MatoTb A03BIN

Ha npoBegaeHHs uux pobiT, i3 JOTPYMaHHA YNHHUX NPUNUCIB.

[zh] ZERFEHEERT

DAZR R 2 BV AT AR SR T L AR (K B ML R BERR A DG AT 2 4 .

Graailifqus Sl L cldiada [ar]

_:\i)\..ﬂc.’nbms\.ﬂ)‘ca&Mhdcwumdﬁadﬁ@&n@ﬂ‘/%ﬂ‘@@]%

i pafipinai 0 by 3 pgee it 530 [fa]

SalS dasi b cuinan 5 et IS ol aladl 4y Slaa 48 () 4o (63,8 Ja i oy S8 safcanas

L3 aladh dda 5 pe 5 e 4y

3 6720819932



Ersatzteilliste
Spare parts list

9 Gld/sec | 10 Gid/sec |11 Gld/sec | 13 Gld/sec | 14 Gld/sec |15 Gld/sec |16 Gld/sec |17 Gld/sec |18 Gld/sec
G605 | 580 kW | 600 kW 670 kW 810 kW 880 kW 950 kW 1020 kW 1100 kW | 1200 kW
GD605 | 530 kW | 600 kW 670 kW 810 kW 880 kW 950 kW 1020 kW 1100 kKW | 1200 kW

8738890180.ab.RS-Kesselblock-Vorderseite G605

Kesselblock
l Boiler block

A

G/GD605
530-1200 kW

07.07.2016

6720819932




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
a
5
2
O
1 |Vorderglied G605 87185721960 | m
2 |Stiftschr. DIN939 M12x35 5.6 (2x) 8718584400 |m
3 |Scheibe DIN125-A13-A3K (5x) 8718584413 |m
4 |6kt-Mutter ISO4032 M12 8 A3K (4x) 8718584901 |m
5 |Stiftschr.DIN939 M16x45 5.6 (2St) 8718584402 |m
6 |Scheibe DIN125 A17 A3K (2x) 8718584403 |m
7 |6kt-Mutter 1ISO4032 M16 8 A3K (2x) 8718584414 | m
8 |Dichtschnur 18x3800 GP 63020975 u
9 |Scharnierleiste G605 5327232 u
10 |Verschlussleiste G605 5327233 u
11 |Flansch bearb Mod11306470,vierk130 o Gew 5428091 ] <01/93
12 |Dichtung D80x110x1,5 2515140 | <01/93
13 |Flansch RP2 Mod1606440 vierk 170 5430531 u nur Dampfkessel
13 |Flansch roh Mod1606440, vierk 170 8718584425 | m >12/92
14 |Dichtung D125x170x1,5mm (2x) 87185727530 | m >12/92
15 |Reinigungsdeckel G605 ob kpl 5371870 u
16 |Dichtschnur 14x1650 GP 63020965 u
17 |Warmeschutz Reinigungsdeck G605 ob 63005737 u
18 |Reinigungsdeckel G605 un kpl 5371872 u
19 |Warmeschutz Reinigungsdeck G605 un 63005736 u
20 |Mittelglied G605 VLO 87185721980 | m
21 |Mittelglied G605 87185721970 | m
22 |Kesselnippel 181/70 Gr 4 7747024979 | m
23 |Dichtschnur D15x4300 Pack A serie/everp | 8 718584 415 | m
23 |Dichtschnur D15x4300 Pack B serie/everp | 8 718 584 416 | m
23 |Dichtschnur D15x5050 Pack A serie/everp | 8 718584 417 | m
23 |Dichtschnur D15x5050 Pack B serie/everp | 8 718 584 418 | m
24 |GliedfuBkeil Mod1450999 8718584427 |m
25 |Ankerstange M16x1370 kpl 5607070 u 9Glieder
25 |Ankerstange M16x1520 kpl 5607075 u 10Glieder
25 |Ankerstange M16x1670 kpl 5607080 u 11Glieder
25 |Ankerstange M16x1820 kpl 5607085 [ ] 12Glieder
25 |Ankerstange M16x1970 kpl 5607090 u 13Glieder
25 |Ankerstange M16x2120 kpl 5607095 u 14Glieder
25 |Ankerstange M16x2270 kpl 5607100 u 15Glieder
25 |Ankerstange M16x2420 kpl 5607105 u 16Glieder
25 |Ankerstange M16x2570 kpl 5607110 u 17Glieder
25 |Ankerstange M16x2720 kpl 5607115 u 18Glieder
26 |Federpaket kpl f Ankerst 8718585436 |m
27 |Dichtung D125x170x1,5mm (2x) 87185727530 | m
28 |Vorlaufformstck G605 DN150VLO VE70004045 5538394 ]
29 |Vorlaufformstck G605 DN100 seitl 5538382 u
29 |Vorlaufformstck G605 DN150 seitl verp 5538390 [ ]
30 |Tauchhiilse R 3/4"x150mm 5446085 u
31 |Konsole f Verkldg bearb Mod5516160 G605 5516162 [ ]
32 |6kt-Mutter ISO4032 M8 8 A3K 82585180 [ |
Hammerschraube DIN186-B M16x65 8.8 138135 [ ]
Dichtmasse Leindlgraphit 450g Dose 8718571927 | m
Haftgrund 181 370ml Dose UN1133 87185760190 | m
Dichtmasse braun 310ml 87185766330 | m
G/GD605 Kesselblock
Boiler block
530-1200 kW

1A

07.07.2016

6720819932




Ersatzteilliste
Spare parts list

8738890181.aa.RS-Kesselblock-Riickseite G605

1
B

Kesselblock hinten
boiler block back

G/GD605
530-1200 kW

07.07.2016

6720819932




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
a
2
3
O
1 |Hinterglied G605 87185721990 | m
2 |Stiftschraube DIN939 M12x60 5.6 3719204 [ |
3 |Scheibe DIN125-A13-A3K (5x) 8718584413 |m
4 |6kt-Mutter ISO4032 M12 8 A3K (4x) 8718584901 |m
5 |Stiftschr.DIN939 M16x45 5.6 (2St) 8718584402 |m
6 |Scheibe DIN125 A17 A3K (2x) 8718584403 |m
7 |6kt-Mutter 1ISO4032 M16 8 A3K (2x) 8718584414 |m
8 |Stiftschr. DIN939 M12x35 5.6 (2x) 8718584400 |m
9 |Reinigungsdeckel Hgld li kpl 5371600 u
10 |Dichtschnur 10x1070 GP 63020962 u
11 |Reinigungsdeckel Hgld re kpl 5371602 u
12 |Tauchhiilse R 3/4"x150mm 5446085 u
13 |Abgassammler G605 kpl 5321800 u
14 |Ruckwand G605 5932484 u
15 |Dichtschnur D15x4300 Pack A serie/everp | 8 718584 415 | m
16 |6kt-Schraube 1SO4017 M8x50 8.8 5090330 u
17 |Unterlegscheibe DIN125 A8,4 A3K (10x) 87185712690 | m
18 |6kt-Mutter ISO4032 M8 8 A3K 82585180 u
19 |Abdeckpl bearb Mod10000028 G605 5327550 [ |
20 |Dichtschnur 14x1650 GP 63020965 u
21 |Reinigungsdeckel Abgassammler kpl 8718584424 | m
22 |Schraube 1SO4017 M12x55 8.8 (2St) 8718584404 |m
23 |Flansch RP3/4 Mod1106400, vierk 110 exc 5430056 u
24 |Flansch vierk 110 Mod1106400 5428081 u
25 |Dichtung D72x96x1,5mm 87185712600 | ®m
26 |Abgasrohrabdichtmansch DN360 verp 5354022 u
Wartungspaket G605 5462140 u
Dichtschnur 10x6000, GP 5830740 u
Dichtschnur 14x11400, GP 5830750 u
Dichtschnur 18x7000, GP 5830760 u
Stampfmasse Calde Cast XL106 C/G2,5kg ev| 7 747 027 148 | m
Dichtmasse Silastik 732 90ml Tube 87185760180 | m
Dichtmasse braun 310ml 87185766330 | ®m
Dichtung D42x52x1,5mm (5x) 8718584410 |m
G/GD605 Kesselblock hinten
boiler block back
530-1200 kW

1B

07.07.2016

6720819932




Ersatzteilliste
Spare parts list

8738890182.aa.RS-Kesselblock-Einspeisung G605

1
C

Einspeiserohr
Feed pipe

G/GD605
530-1200 kW

2222222222




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
&
Q
2
O
1 |Einspeiserohr G605 14-18Gld kpl 5436321 u
2 |Rohranschluss-Krimmer NW150 verp 5575280 u
3 |Dichtung D160x206x1,5mm 87185727540 | m
4 |Blindflansch DIN2527 B, PN6, DN150 80660032 [ ]
5 |Einspeiserohr G605 9Gld kpl,VLS/-W,verp 5436520 u
5 |Einspeiserohr G605 10Gld kpl,VLS/-W,verp 5436522 u
5 |Einspeiserohr G605 11Gld kpl,VLS/-W,verp 5436524 u
5 |Einspeiserohr G605 12Gld kpl,VLS/-W,verp 5436526 u
5 |Einspeiserohr G605 13GlId kpl,VLS/-W,verp 5436528 u
5 |Einspeiserohr G605 14Gld kpl,VLS/-W,verp 5436530 u
5 |Einspeiserohr G605 15GlId kpl,VLS/-W,verp 5436532 u
5 |Einspeiserohr G605 16Gld kpl,VLS/-W,verp 5436534 u
5 |Einspeiserohr G605 17GId kpl,VLS/-W,verp 5436536 u
5 |Einspeiserohr G605 18Gld kpl,VLS/-W,verp 5436538 u
7 |Flansch DIN2631 C 150x159 1.0038 5663034 ]
7 |Flansch 125x133 rund 265 5663162 u
G/GD605 Einspeiserohr
Feed pipe
530-1200 kW

1C

07.07.2016

6720819932




Ersatzteilliste
Spare parts list

N
-\
- =

Cre~Coc

~c

—J = =

\C

O\
) 23K
PSRN
NS qé(;:‘(wgw
e )
?{%@gp@%
570 ﬁQ(c) 35

8738890183.aa.RS-Brennertiir G605

2

Brennertir
Burner door

G/GD605
530-1200 kW

07.07.2016

1 0 6720819932




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
a
2
3
O
1 |Brennertir G605 63015449 u
2 |Dichtschnur 18x3300 GP 63020974 u
3 |Warmeschutz Br-Tiur G605 Board607 63004601 u
4 |Isolierplatte G605 Br-Tur Wool607 63004602 u
5 |Scharnierése f. Brennertiir G605 5327235 u
6 |Scheibe DIN125-A13-A3K (5x) 8718584413 |m
7 |Scheibe 6,4x20x1,25 A3K (10x) 7747030742 |m
8 |Dichtung D42x52x1,5mm (5x) 8718584410 |m
9 |Glasscheibe D49,5x5mm (1x) 7747021871 |m
10 |Dichtring 13x18x1,5 (5x) 8718584808 |m
11 |Einschraubverschr. GE 10-Ir Ermeto 8718584411 | m
12 |Dichtung 13,5x1 (5St) 8718584409 |m
13 |Schaulochabdeckung G605 Br-Tur 5438040 u
14 |Stiftschr. DIN939 M8x35 5,6 (4x) 8718584607 |m
15 |Unterlegscheibe DIN125 A8,4 A3K (10x) 87185712690 | m
16 |6kt-Mutter ISO4032 M8 8 A3K 82585180 u
17 |Dichtschnur 10x2000 GP 63020963 u
18 |Unterlegscheibe DIN125 10,5x2 (10x) 87185712700 | m
19 |Blende Brennertiir G605 5335808 u
20 |Brennerplatte blind 10x430x430mm 87185758930 | m
21 |6-Kt-Schraube, M16x120 (DIN931), schwarz 80080132 u
22 |Vorbau f Brennertir R45 kpl 5335347 u
23 |Isolierplatte G605 Br-Tiirvor 63004603 u
24 |Dichtschnur 8x1050 GP 63020961 u
25 |Brennerplatte blind 10x320x320mm 87185753820 | m
Stampfmasse Calde Cast XL106 C/G2,5kg ev| 7 747 027 148 | m
Dichtmasse braun 310ml 87185766330 | m
G/GD605 Brennertir
Burner door
530-1200 kW

07.07.2016

11

6720819932




Ersatzteilliste
Spare parts list

8738890184.aa.RS-Dampftrommel GD605

G/GD605
530-1200 kW

Dampftrommel
Steam drum

3

6720819932

12

07.07.2016



Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
8
2
3
O
1 |Dampftrommel Gr.I kompl 9-11 Glieder 5390730 u
1 |Dampftrommel Gr.ll kompl 12-14 Glieder 5390732 u
1 |Dampftrommel Gr.IlIl kompl 15-18 Glieder 5390733 u
2 |Dampftrommel Gr.| PN16 9-11 Glieder 5390734 u
2 |Dampftrommel Gr.Il PN16 12-14 Glieder 5390736 u
2 |Dampftrommel Gr.lll PN16 15-18 Glieder 5390738 u
3 |Hahn Wasserstandsanzeiger 1/2" 87185737360 | m
4 |Dichtung f Wasserstandsglas D13x18x13,5 5452310 u
5 |Glasrohr m Schutzr u Schutzst 875Ig kpl 2958265 u
6 |Dampfflasche 53/55 DaTr-Gr2,3,4 kpl 5076085 u
7 |Dichtung D100x148x1,5 2515180 u Damftrommel Gr 1/2
7 |Dichtung D133x170x1,5 2515242 u Damftrommel Gr 3
8 |Dichtung D200x258x1,5 2515350 u Damftrommel Gr 1/2
8 |Dichtung D274x318x1,5 2515400 n Damftrommel Gr 3
9 |Dichtung D160x206x1,5mm 87185727540 | m
10 |Dichtung D57x96x1,5mm 2515165 u
11 |Dichtung D80x110x1,5 2515140 [ |
12 |Dichtung D125x170x1,5mm (2x) 87185727530 | m
13 |Scheibe DIN125 A17 A3K (2x) 8718584403 |m
14 |6kt-Mutter ISO4032 M16 8 A3K (2x) 8718584414 |m
15 |Scheibe DIN125-A13-A3K (5x) 8718584413 |m
16 |6kt-Mutter ISO4032 M12 8 A3K (4x) 8718584901 |m
17 |Wasserstandmarke Mw kpl 2958120 u
18 |Wasserstandmarke NW kpl 2958304 u
G/GD605 Dampftrommel
530-1200 kW Steam drum

07.07.2016

13

6720819932




Ersatzteilliste
Spare parts list

Anzahl der Warmeschutzelemente und Haltefedern

bei Gliederzahl 9 (10|11 (12|13 |14 (15 (16 |17 |18
5932476 Wérmeschutz vorn 900mm 1|1 (1 {11 (11|11 1
5932470 Wérmeschutz Mitte 600mm 11
5932472 Wérmeschutz Mitte 900mm 1111
5932474 Warmeschutz Mitte 1200mm 1
5932462 Wérmeschutz hinten 630mm 1 1 1
5932464 Warmeschutz hinten 780mm 1 1 1 1
5932466 Warmeschutz hinten 930mm 1 1
5932468 Waérmeschutz hinten 1070mm 1
476378 Haltefeder 16|16 (|18 |16

-

7 e
‘~ -
. 7
L
~.

~

IS

-
.
~.

(dlg)

~

=
[

8738890185.aa.RS-Verkleidung-Grundbefestigung G605

4
A

Grundbefestigung
basic fixing set

G/GD605
530-1200 kW

14

07.07.2016

6720819932




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
a
2
3
O
1 |Traverse unten G605 kpl 5932456 u
2 |U-Profilschiene G605 09GId 5932230 u
2 |U-Profilschiene G605 10GId 5932232 u
2 |U-Profilschiene G605 11GId 5932234 u
2 |U-Profilschiene G605 12GId 5932236 u
2 |U-Profilschiene G605 13GId 5932238 u
2 |U-Profilschiene G605 14Gld 5932240 u
2 |U-Profilschiene G605 15GId 5932242 u
2 |U-Profilschiene G605 16Gld 5932244 u
2 |U-Profilschiene G605 17GId 5932246 u
2 |U-Profilschiene G605 18GId 5932248 u
3 |Traverse oben vorn G605 5932452 u
4 |Warmeschutz 80x900x4400 vo 9-18Gld 5932476 u 9-18Glieder
5 |Warmeschutz 80x600x4400 mi 5932470 u 13-14Glieder
5 |Warmeschutz 80x900x4400 mi G605 K-BlI 5932472 u 15-17Glieder
5 |Warmeschutz 80x1200x4400 mi 5932474 [ | 18Glieder
6 |Warmeschutz 80x630x4400 hi 9/13/15Gld 5932462 [ ]
6 |Warmeschutz 80x780x4400 hi 10,14,16,18G 5932464 u
6 |Warmeschutz 80x930x4400 hi 11-17Gld 5932466 u
6 |Warmeschutz 80x1070x4400 hi 12Gld 5932468 u
7 |Haltefeder (10x) 7747016084 | m
8 |Z-Profilschiene li G605 09GId 5932270 u
8 |Z-Profilschiene li G605 10GId 5932272 [ ]
8 |Z-Profilschiene li G605 11GId 5932274 [ ]
8 |Z-Profilschiene li G605 12GId 5932276 [ ]
8 |Z-Profilschiene li G605 13Gld 5932278 u
8 |Z-Profilschiene li G605 14GId 5932280 [ ]
8 |Z-Profilschiene li G605 15GId 5932282 u
8 |Z-Profilschiene li G605 16GId 5932284 [ ]
8 |Z-Profilschiene li G605 17GId 5932286 u
8 |Z-Profilschiene li G605 18GId 5932288 [ ]
9 |Z-Profilschiene re G605 09GId 5932250 u
9 |Z-Profilschiene re G605 10GId 5932252 u
9 |Z-Profilschiene re G605 11Gld 5932254 u
9 |Z-Profilschiene re G605 12Gld 5932256 u
9 |Z-Profilschiene re G605 13Gld 5932258 u
9 |Z-Profilschiene re G605 14Gld 5932260 u
9 |Z-Profilschiene re G605 15GId 5932262 u
9 |Z-Profilschiene re G605 16Gld 5932264 u
9 |Z-Profilschiene re G605 17GId 5932266 u
9 |Z-Profilschiene re G605 18Gld 5932268 u
10 |Verkldg Traverse oben hi G605 5932454 u

G/GD605
530-1200 kW

Grundbefestigung
basic fixing set

4A

07.07.2016

15

6720819932




Ersatzteilliste
Spare parts list

Anzahl der Seitenwinde

bei Gliederzahl 9110(11 (12|13 (14 |15 |16 |17 |18
5932196 Seitenwand 760mm 4| 2|2|2|4|6|4|4|4]|6
5932180 Seitenwand 910mm 2 2
5932182 Seitenwand 1060mm 2 2
5932184 Seitenwand 1210mm 2 2
5932179 Seitenwand 600mm 2 2

Anzahl der Abdeckungen

bei Gliederzahl

5932458 Abdeckung 299mm

5932460 Abdeckung 150mm

8738890186.aa.RS-Verkleidung G605

4
B

Verkleidung G605
Housing G605

G/GD605
530-1200 kW

07.07.2016

16

6720819932




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
a
2
3
O
1 |Vorderwand unten/oben kpl 5932194 u
2 |Verkldg Blende re G605 kpl 5932190 u
3 |Verkldg Blende li G605 kpl 5932192 |
4 |Gerateschild G605 919969 u
5 |Seitenwand vo mi hi G605 9/18Gld kpl 5932196 |
6 |Seitenwand mi hi G605 10/15GId kpl 5932180 [ ]
7 |Seitenwand mi hi G605 11/16GId kpl 5932182 |
8 |Seitenwand mi hi G605 12/17Gld kpl 5932184 [ ]
9 |Seitenwand mi G605 13/18Gld kpl 5932179 ]
10 |Haube vorn kpl 5932186 u
11 |Verkldg Abdeckung vo G605 kpl 5932188 u
12 |Adapterblech Regelgerat verp 63018642 u
13 |Verkldg Abdeckung mi hi G605 299Ig 5932458 [ |
14 |Abdeckung VLO G605 verp 5932542 u
15 |Verkldg Abdeckung mi hi G605 150Ig 5932460 [ |
16 |Rickwand ob G605 kpl 5932442 [ ]
17 |Kabelhalter (5x) 8718584331 |m
18 |Ruckwand li kpl fir Abgassammler 5932120 u
19 |Ruckwand re kpl fir Abgassammler 5932118 u
20 |Ruckwand unten kpl 5932440 u
21 |Ruckwand li kpl fur Reinigungsdeckel 5932412 u
22 |Ruckwand re kpl fir Reinigungsdeckel 5932410 u
23 |Brennerleitung 4300mm 1-Stufe. 8718584419 | m
24 |Anschlussklemme 7-polig BR | griin 7747023989 | m
25 |Steckerteil ST18/7 versilbert 67903164 u
Mont-Mat Verkldg G605 10000244 u
G/GD605 Verkleidung G605
Housing G605
530-1200 kW

4B

07.07.2016

17

6720819932




Ersatzteilliste
Spare parts list

Anzahl der Seitenwénde

bei Gliederzahl 9 |10|11 |12 (13 (14 (15 (16 (17 |18
5932196 Seitenwand 760mm 4| 2|2|2|4|6|4(4|4 |6
5932180 Seitenwand 910mm 2 2
5932182 Seitenwand 1060mm 2 2
5932184 Seitenwand 1210mm 2 2
5932179 Seitenwand 600mm 2 2

8738890187.aa.RS-Verkleidung GD605

4
C

Verkleidung GD605
Housing GD605

G/GD605
530-1200 kW

07.07.2016

18

6720819932




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
8
2
3
O
1 |Vorderwand un GD605 kpl 5932550 u
2 |Verkldg Blende re G605 kpl 5932190 u
3 |Vorderwand unten/oben kpl 5932194 u
4 |Verkldg Blende li G605 kpl 5932192 [ ]
5 |Gerateschild G605 919969 u
6 |Seitenwand vo mi hi G605 9/18Gld kpl 5932196 [ ]
7 |Seitenwand mi hi G605 10/15GId kpl 5932180 |
8 |Seitenwand mi hi G605 11/16Gld kpl 5932182 [ ]
9 |[Seitenwand mi hi G605 12/17GlId kpl 5932184 |
10 |Seitenwand mi G605 13/18GlId kpl 5932179 u
11 |Haube vo GD605 kpl 5932540 |
12 |Rickwand ob G605 kpl 5932442 [ ]
13 |Kabelhalter (5x) 8718584331 |m
14 |Ruckwand li kpl fir Abgassammler 5932120 u
15 |Ruckwand re kpl fir Abgassammler 5932118 u
16 |Riuckwand unten kpl 5932440 [ ]
17 |Ruckwand li kpl fiir Reinigungsdeckel 5932412 u
18 |Ruckwand re kpl fiir Reinigungsdeckel 5932410 u
19 |Brennerleitung 4300mm 1-Stufe. 8718584419 | m
20 |Steckerteil ST18/7 versilbert 67903164 u
21 |Anschlussklemme 7-polig BR | griin 7747023989 | m
Mont-Mat Verkldg G605 10000244 u
G/GD605 Verkleidung GD605
Housing GD605
530-1200 kW

4C

07.07.2016

19

6720819932




Ersatzteilliste
Spare parts list

Anordnung der Elemente der Abdeckung oben
9 - 13 Glieder

Anordnung der Elemente der Abdeckung oben
14 - 18 Glieder

9 Glieder Dampftrommel GR.|

el 1 1

2 3 3

2 5

14 Glieder Dampftrommel GR.II

-TRTI

10 Glieder Dampftrommel GR.I

L

5 2 3 3 25

15 Glieder Dampftrommel GR.III

1| of { o

2 3 3 4 3 2 5

11 Glieder Dampftrommel GR.II

L

1 2 3 3

25

16 Glieder Dampftrommel GR.III

(ol { o

5 2 3 3 4 3 25

12 Glieder Dampftrommel GR.II

| i

2 3 5 1 3 25

17 Glieder Dampftrommel GR.III

1IN ||

1 2 3 3 4 3 25

13 Glieder Dampftrommel GR.II

| i

18 Glieder Dampftrommel GR.IlI

][[H

8738890188.aa.RS-Verkleidung Abdeckung G605/GD605

4
D

Abdeckung
cover

G/GD605
530-1200 kW

07.07.2016

20

6720819932




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
2
Q
2
]
1 |Abdeckung ob 300lg GD605 5932548 |
2 |Abdeckung ob 169lg GD605 5932552 [ ]
3 |Abdeckung VLO 464lg GD605 5932544 ]
4 |Abdeckung ob 434lg GD605 5932554 [ ]
5 |Abdeckung ob 150lg GD605 5932546 |
G/GD605 Abdeckung
cover
530-1200 kW

4D

07.07.2016

21

6720819932




Ersatzteilliste
Spare parts list

8738890189.aa.RS-Schallddmmung G605

5

Bodenplatte, Abgasschalldampfer
base plate, flue gas silencer

G/GD605
530-1200 kW

07.07.2016

22

6720819932




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
a
o
2
]
2 |Abgasrohrabdichtmansch DN360 verp 5354022 u
3 |Abgasschalldampfer DN360 m Abdichtm kpl 5074554 u
4 |Dichtschnur 10x3500 GP 63020964 u
5 |Abgasrohrabdichtmansch DN360 kpl 5354042 u
G/GD605 Bodenplatte, Abgasschalldampfer
base plate, flue gas silencer
530-1200 kW

07.07.2016 2 3

6720819932




Ersatzteilliste
Spare parts list

11

8738890190.aa.RS-Brennerschalldammhauben G605

6

Brennerschallddmmhaube
Acoustic enclosure

G/GD605
530-1200 kW

07.07.2016

24

6720819932




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
a
2
3
O
1 |Boden 1065x1120mm 5505958 u
1 |Boden 1120x1335mm 5527932 u
1 |Boden 1120x1635mm 5527934 u
2 |Vorderwand 805x1030mm 5527883 u
2 |Vorderwand 875x1030mm 5527885 u
3 |Trennwand 835x1125mm 5527922 u
3 |Trennwand 765x1125mm 5527924 u
4 |Seitenwand li 995x1070mm 5527916 u
4 |Seitenwand li 995x1340mm 5527918 u
4 |Seitenwand li 995x1640mm 5527920 u
5 |Spann-Haken kpl f G605 Schdh 5932486 u
6 |Strebe 40x210mm 5414703 u
7 |Abdeckung 1070x1130mm 5505938 u
7 |Abdeckung 1130x1340mm 5527928 u
7 |Abdeckung 1130x1640mm 5527930 u
8 |Kantenschutz 4350mm Ig 5972804 u
9 |Seitenwand rechts 995x1070mm 5527910 u
9 |Seitenwand rechts 995x1340mm 5527912 u
9 |Seitenwand re 995x1640 kpl 5527914 u
10 |Kastenverschluf? GroRe 1.3 und 2.3 5755060 u
11 |Schliessblech Gr5,1/6,1/7,1 5414800 [ ]
12 |Klemmbugel Gr3,1/4,1 710mm 5414792 u
13 |Rollenbein hinten 740mm Ig 5527904 u
14 |Schaft 635mm Ig 5527908 u
15 |Bockrolle AB/75 blaugrau 5755050 u
16 |[Rollenbein vorn m Schwenkrolle 740mm Ig 5527906 u
18 |Schwenkrolle A2K/75 blaugrau 5755055 u
19 |Befestigungsteile Satz fur Schalldampf 5158222 u
Moltopren-Noppenpl 50x1000x2000 S8433/F 5678100 u
Schallddmpfhaube Gr5,2 VE0338 5972210 u
Schalldampfhaube Gr6,2 VE0338 5972225 [ |
Schallddmpfhaube Gr 7,2 VE 0338 5972230 u
G/GD605 Brennerschallddmmhaube
Acoustic enclosure
530-1200 kW

07.07.2016

25

6720819932




Ersatzteilliste

Spare parts list

8738890191.aa.RS-Sicherheits-Armaturenset G605

G/GD605

530-1200 kW

Sicherheitsgruppe
safety assembly

2

6720819932

26

07.07.2016



Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
[a]
o
2
O
1 |Kappenventil mit KFE-Hahn 8718584428 | m
2 |Stopfen, Satz f. Sicherheits-Armaturengr 5639660 u
3 |Tauchhilse G1/2" 160mm Ig 63004634 u
4 | Thermometer D100 0-120GrC 160lg 8718584429 | m
5 |Wasserstandsbegrenzer SYR 933,20,11everp | 8 718 5754030 | ®
6 |Dichtungssatz KSG 5639634 u
7 |Scheibe DIN125 A17 A3K (2x) 8718584403 | m
G/GD605 Sicherheitsgruppe
safety assembly
530-1200 kW

07.07.2016

27

6720819932




Ersatzteilliste
Spare parts list

1
veL [
9 Gld.

530 KW H_

)

|m

D)o
R
N

VGL

10 Gld.
600 KW

)

VGL

11 Gld.
670 KW

)

vl
o ] o 3Rl e & Y

VGL

]

13 Gld.
810 KW H_

VGL

]

14 Gld.
880 KW H_

)

VGL

15Gld.
950 KW

VGL

q

16 Gld.
1020 !L

2

1

VGL
17 Gld.
1100 KW

DA

T r T T T 1 13

VGL
18 Gld.

1

1200 KW E

AP PP,

8738890192.aa.RS-Kesselumbau Einspeisung unten auf oben G605

8

Umbau-Set Einspeiserohr unten -> oben
conversion kit Feed pipe bottom -> top

G/GD605
530-1200 kW

07.07.2016

2 8 6720819932




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. o Remarks
3
8
2
3
O
1 |Vorderglied G605 87185721960 | m
2 |Mittelglied G605 87185721970 | m
3 |Mittelglied G605 87185721970 | m
4 |Umbausatz Einspeisung G605 9GId 5025030 u
6 |Umbausatz Einspeisung G605 11Gld 5025034 u
7 |Umbausatz Einspeisung G605 12GId 5025036 u
8 |Umbausatz Einspeisung G605 13Gld 5025038 u
9 |Umbausatz Einspeisung G605 10GId 5025040 u
10 |Umbausatz Einspeisung G605 15GId 5025042 u
11 |Umbausatz Einspeisung G605 16GlId 5025044 u
12 |Umbausatz Einspeisung G605 17GId 5025046 u
13 |Umbausatz Einspeisung G605 18GId 5025048 u
14 |Vorlaufformstck G605 DN100 seitl 5538382 [ ]
14 |Vorlaufformstck G605 DN150 seitl verp 5538390 u
14 |Vorlaufformstck G605 DN150VLO VE70004045 5538394 ]
Reparaturset G605 9GId 5025010 u
Reparaturset G605 10GId 5025012 u
Reparaturset G605 11Gld 5025014 u
Reparaturset G605 12GId 5025016 u
Reparaturset G605 13Gld 5025018 u
Reparaturset G605 14Gld 5025020 u
Reparaturset G605 15GId 5025022 u
Reparaturset G605 16Gld 5025024 u
Reparaturset G605 17GId 5025026 u
Reparaturset G605 18Gld 5025028 u
G/GD605 Umbau-Set Einspeiserohr unten -> oben
530-1200 kW conversion kit Feed pipe bottom -> top

07.07.2016

29

6720819932




Ubersetzungsliste
List of translations

o
o
n

Description

N
>

Element of construction

Section Frontside G605

Stud DIN939 M12x35 5.6 (2x)

Disc DIN125-A13-A3K (5x)

Nut hex 1ISO4032 M12 8 A3K (4 pc)

Stud DIN939 M16x45 5.6

Washer DIN125 A17 A3K (2x)

Nut ISO4032 M16 8 A3K (2x)

Rope seal 18x3800 GP

O 0| N |0 WIN|F

Hinge strip

Juny
o

Closing strip

[
[N

Dummy flange square 130mm

[y
N

Gasket D80x110x1,5mm

-
w

Flange RP2 square 170mm

-
w

Flange dummy square 170mm

[N
~

Gasket D125x170x1,5mm (2x)

[y
o

Clean-out cover top

[y
[«2)

Packing cords GP14x1650mm long

[
~

Thermal insulation for Clean-out cover

-
[ee]

Clean-out cover bottom G 605

[y
©

Thermal insulation for Clean-out cover

N
o

Section Centre G605 VLO

N
[y

Section Centre G605

N
N

Ring 181/170 for Boiler GE515

N
w

Rope seal D15x4300 Pack A

N
w

Rope seal D15x4300 Pack B

N
w

Rope seal D15x5050 Pack A

N
w

Rope seal D15x5050 Pack B

N
~

Section mount chock

N
&)

Tie rod M16x1370

N
&)

Tie rod M16x1520

N
&)

Tie rod M16x1670

N
&)

Tie rod M16x1820

N
&)

Tie rod M16x1970

N
&)

Tie rod M16x2120

N
&)

Tie rod M16x2270

N
&)

Tie rod M16x2420

N
&)

Tie rod M16x2570

N
&)

Tie rod M16x2720

N
[«2)

Spring installation for Anchor rod

N
~

Gasket D125x170x1,5mm (2x)

N
o)

Flow insert DN150 VLO

N
©

Flow insert DN100 lateral

N
©

Flow insert DN150 lateral

w
o

Sensor well R 3/4"x150mm long

w
ey

Mounting bracket for Casing

w
N

G234X/334X M8 NUT FOR BASE

Fixing parts for flow insert

Sealant linseed oil graphit 4509 box sp

Primer 181 370ml UN1133

Sealant brown 310ml

Element of construction

Section Rear G605 VLS/-W

Stud DIN939 M12x60 5.6

Disc DIN125-A13-A3K (5%)

Nut hex 1ISO4032 M12 8 A3K (4 pc)

Ol | WIN|F

Stud DIN939 M16x45 5.6

07.07.2016 3 0

6720819932




Ubersetzungsliste
List of translations

Pos

Description

Washer DIN125 A17 A3K (2x)

Nut ISO4032 M16 8 A3K (2x)

Stud DIN939 M12x35 5.6 (2x)

Clean-out cover L.h.

10

Packing cords GP 10x1070mm long

11

Clean-out cover R.h.

12

Sensor well R 3/4"x150mm long

13

Flue gas header

14

Rear panel of the flue gas header

15

Rope seal D15x4300 Pack A

16

Hex bolt ISO4017 M8x50 8.8

17

Washer DIN125 A3K (10x)

18

G234X/334X M8 NUT FOR BASE

19

Cover plate

20

Packing cords GP14x1650mm long

21

Cover cleaning Flue gas header cpl

22

Screw ISO4017 M12x55 8.8

23

Threaded flange square 110mm 3/4"

24

Dummy flange square 110mm

25

Gasket D72x96x1,5mm

26

Flue Pipe Sealing Collar DN360

Maintenance package G605

Packing cords GP10x6000

Packing cords GP14x11400

Packing cords GP18x7000

Tamping clay 2,5kg bag

Sealant 732 90ml

Sealant brown 310ml

Seal D42x52x1,5mm (5x)

=
(@]

Element of construction

Feed pipe G605 for 14-18 Sections

Pipe bend DN150 with screw and washes

Gasket D160x206x1.5mm

Dummy flange DIN2527 B PN6 DN150

Feed pipe 9 Sections VLS/-W

Feed pipe 10 Sections VLS/-W

Feed pipe 11 Sections VLS/-W

Feed pipe 12 Sections VLS/-W

Feed pipe 13 Sections VLS/-W

Feed pipe 14 Sections VLS/-W

Feed pipe 15 Sections VLS/-W

Feed pipe 16 Sections VLS/-W

Feed pipe 17 Sections VLS/-W

Feed pipe 18 Sections VLS/-W

Manifold Flange 6

FLANGE PN 6 DN125 FOR GE615

Element of construction

Burner door G605

Packing cords 18x3300 GP

Thermal insulation door leaf

Insulating plate

Hinge lobe

Disc DIN125-A13-A3K (5x)

Disk 6,4x20x1,25 A3K (10x)

Seal D42x52x1,5mm (5x)

OO N O|dlWINFPINN N OO OOl A W|IN|F

Glass pane D49,5x5mm repl pack (1x)

=
o

Washer 13x18x1,5 (5x)

07.07.2016 3 1

6720819932




Ubersetzungsliste
List of translations

Pos

Description

11

Clamp in screw joint GE 10-Ir Ermeto

12

Seal 13,5x1

13

Viewing hole cover

14

Stud M8x35 5,6

15

Washer DIN125 A3K (10x)

16

G234X/334X M8 NUT FOR BASE

17

Packing cords 10x2000 GP

18

Washer DIN125 10,5x2 (10x)

19

Restrictor Burner door

20

Burner plate blind 10x430x430mm

21

Hex bolt ISO4014-M16x120-8.8

22

Burner door pre-installation

23

Insulating plate

24

Packing cords 8x1050 GP

25

Burner plate blind 10x320x320mm

Tamping clay 2,5kg bag

Sealant brown 310ml

Element of construction

Steam drum size 1 9-11 Sections

Steam drum size 2 12-14 Sections

Steam drum size 3 15-18 Sections

Steam drum size 1 9-11 Sections .

Steam drum size 2 12-14 Sections

Steam drum size 3 15-18 Sections

Cock water gauge 1/2"

Gasket for water column gauge glass

Glass pipe with protective rod 875Ig

Steam bottle cpl drum size II, lll,+IV

Gasket D100x148x1,5mm

Gasket D133x170x1,5mm

Gasket D200x258x1,5mm

Gasket D274x318x1,5mm

O 0| O IN|NO|ORR|{WINNINPFRPIFPIFP W

Gasket D160x206x1.5mm

=
o

Gasket D57x96x1.5mm

[
[

Gasket D80x110x1,5mm

[y
N

Gasket D125x170x1,5mm (2x)

-
w

Washer DIN125 A17 A3K (2x)

[N
a~

Nut 1SO4032 M16 8 A3K (2x)

[y
(&)

Disc DIN125-A13-A3K (5%)

[y
[«2)

Nut hex 1SO4032 M12 8 A3K (4 pc)

[y
~

MW water level mark

-
[ee]

NW-Wasserstandmarke

IN
>

Element of construction

Tie-bar bottom (2 Piece each boiler)

U-profile rails 9 Sections

U-profile rails 10 Sections

U-profile rails 11 Sections

U-profile rails 12 Sections

U-profile rails 13 Sections

U-profile rails 14 Sections

U-profile rails 15 Sections

U-profile rails 16 Sections

U-profile rails 17 Sections

U-profile rails 18 Sections

Tie-bar top front

Thermal insulation front, 900mm long

QIR WINININININDNININININNPRE

Thermal insulation middle, 600mm long

07.07.2016 3 2

6720819932




Ubersetzungsliste
List of translations

Pos

Description

Thermal insulation middle, 900mm long

Thermal insulation middle, 1200mm long

Thermal insulation rear, 630mm long

Thermal insulation rear, 780mm long

Thermal insulation rear, 930mm long

Thermal insulation rear, 1070mm long

Insulation Clamp (10x)

Z profile rails L.h. 9 Sections

Z profile rails L.h. 10 Sections

Z profile rails L.h. 11 Sections

Z profile rails L.h. 12 Sections

Z profile rails L.h. 13 Sections

Z profile rails L.h. 14 Sections

Z profile rails L.h. 15 Sections

Z profile rails L.h. 16 Sections

Z profile rails L.h. 17 Sections

Z profile rails L.h. 18 Sections

Z profile rails R.h. 9 Sections

Z profile rails R.h. 10 Sections

Z profile rails R.h. 11 Sections

Z profile rails R.h. 12 Sections

Casing Z-profil rh G605 13sect

Z profile rails R.h. 14 Sections

Z profile rails R.h. 15 Sections

Z profile rails R.h. 16 Sections

Z profile rails R.h. 17 Sections

C O O OV O VO V|© O[O0 | 01O

Z profile rails R.h. 18 Sections

10 |Tie-bar top rear

4B |Element of construction

1 |Front bottom and top

2 |Cover R.h.

3 |Cover L.h.

4 |Badge "Buderus G 605

5 |Side panel 760mm long, part "A

6 |Side panel 910mm long, part "B

7 |Side panel 1060mm long, part "C"

8 |Side panel 1210mm long, part "D

9 |Side panel 600mm long, part "E

10 |Hood front

11 |Cover front

12 |Adapter plate control panel

13 |Cover centre and rear 299mm long, part
14 |Cover VLO 299mm long, part "G

15 |Cover centre and rear 150mm long, part K
16 |Rear panel top

17 |Cable clip (5x)

18 |Rear panel L.h. for Flue gas header

19 |Rear panel R.h. for Flue gas header

20 |Rear panel bottom

21 |Rear panel L.h. for Clean-out cover

22 |Rear panel R.h. for Clean-out cover

23 |Burner connecting cable 4300mm 1-step
24 |Connector 7-pole BR | green

25 |Connector part ST18/7 silver-plated

Installation material

4C |Element of construction

1 |Front bottom

07.07.2016 3 3

6720819932




Ubersetzungsliste
List of translations

Pos

Description

Cover R.h.

Front bottom and top

Cover L.h.

Badge "Buderus G 605

Side panel 760mm long, part "A

Side panel 910mm long, part "B

Side panel 1060mm long, part "C"

Ol | N~ wWIN

Side panel 1210mm long, part "D

Juny
o

Side panel 600mm long, part "E

[N
[N

Hood front

[y
N

Rear panel top

-
w

Cable clip (5x)

[N
~

Rear panel L.h. for Flue gas header

[y
o

Rear panel R.h. for Flue gas header

[y
[«2)

Rear panel bottom

[
~

Rear panel L.h. for Clean-out cover

-
[ee]

Rear panel R.h. for Clean-out cover

[y
©

Burner connecting cable 4300mm 1-step

N
o

Connector part ST18/7 silver-plated

N
iy

Connector 7-pole BR | green

Installation material

N
@)

Element of construction

Cover top 300mm wide

Cover top 169mm wide

Cover flow / Return 464mm wide

Cover top 434mm wide

Cover top 150mm wide

Element of construction

Flue Pipe Sealing Collar DN360

Flue Gas Silencer

Rope seal 10x3500 GP

Flue pipe sealing collars DN360

Element of construction

Bottom 1120X1065mm

Bottom 1120X1335mm

Bottom 1120X1635mm

Front 805x1030mm

Front 875x1030mm

Partition 835x1125mm

Partition 765x1125mm

Side panel L.h. 995x1070mm

Side panel L.h. 995x1340mm

Side panel L.h. 995x1640mm

Tenterhooks

Brace 40x210mm

Cover 1130X1070mm

Cover 1130X1340mm

Cover 1130X1640mm

Edge protection 4350mm long

Side panel R.h. 995x1070mm

Side panel R.h. 995x1340mm

©C O O 0| NN No|uld|AlDRlWWINNFRP(PIRPOOMMWINNO O W|IN|F

Side panel R.h. 995x1640mm

=
o

Box lock 1.3 + 2.3

[
=

Lock plate 280x745mm

JEny
N

Clamp 710mm long

=
w

Roller leg rear 740mm long

=
~

Shaft 635mm long

07.07.2016 34

6720819932




Ubersetzungsliste
List of translations

Pos

Description

15

Fixed castor AB/75 blue grey

16

Roller leg front with castor 740mm long

18

Castor A2K/75

19

Installation material burner sound

Moltopren napping plate 50x1000x2000mm

Sound proofing hood size 5.2 1070mm Ig

Sound proofing hood size 6.2 1340mm Ig

Sound proofing hood size 7.2 1640mm Ig

Element of construction

Cap valve with KFE-Valve

Kit Plug for safety armatures gruppe

Sensor well G1/2" 160mm long

GaugeTherm D100,G1/2, 0-120°C C,160lg

Limiter water level SYR 933,20,11

Gasket kit KSG

Washer DIN125 A17 A3K (2x)

Element of construction

Section Frontside G605

Section Centre G605

Section Centre G605

Conversion kit Feed top 9 Sections

Conversion kit Feed top 11 Sections

Conversion kit Feed top 12 Sections

Conversion kit Feed top 13 Sections

O O N |~ WINIFPOINOIO|AWINIFL|N

Conversion kit Feed top 14 Sections

=
o

Conversion kit Feed top 15 Sections

[
[N

Conversion kit Feed top 16 Sections

[y
N

Conversion kit Feed top 17 Sections

-
w

Conversion kit Feed top 18 Sections

[N
a~

Flow insert DN100 lateral

[N
a~

Flow insert DN150 lateral

[N
a~

Flow insert DN150 VLO

Repair set G605 9sect

Repair set G605 10sect

Repair set G605 11sect

Repair set G605 12sect

Repair set G605 13sect

Repair set G605 14sect

Repair set G605 15sect

Repair set G605 16sect

Repair set G605 17sect

Repair set G605 18sect

07.07.2016

35

6720819932




Geratetypen
Types of appliances

Gerat Bestell-Nr. Land S-Nr. Bemerkungen
Appliance Ordering no. Country S-Nr. Remarks
G605/ GD605 99900748 Deutschland, ltalien,Kroatien,Polen,Russ|

07.07.2016

36

6720819932




7.07.201
07.07.2016 37 6720819932



7.07.201
07.07.2016 38 6720819932



7.07.201
07.07.2016 39 6720819932



Bosch Thermtechnik GmbH Buderus

40 e



